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1. SAMPLE DESCRIPTION # /i #iA:

Sample Name: Lithium ion Rechargeable Sample Model:
AR Cell B S 18650
B ] AR

Manufacturer:
il
Address of manufacturer:
il 32 e b ik
Factory:
T
Address of factory:
T Hbihik
Nominal Voltage: | 3.7V Rated Capacity: 800mAh/ Trademark: XS
PRAR R BUER & 2.96Wh bR
Standard Charge | 400mA Maximum Charge 800mA Charge Limited | 4.2V
Current: Current: Voltage:
ot 78 HL FELR R L LR 78 L PR A R
Standard 400mA Maximum 800mA Discharge Cut- 2.75V
Discharge Discharge Current: off Voltage:
Current: SR FL G SIiNS
T THE T8 FEL P
Date of Sample Received: 2024.12.10
FE U H 3
Date of Test 2024.12.10~2024.12.19
o] 1 3

Written by Checked by Approved by

sn X R i M\ Hee B
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2. REFERENCE METHOD %% 77k
UN "Manual of Tests and Criteria" Eighth revised edition ST/SG/AC.10/11/Rev.8/Subsection 38.3
e B GRIRATFRAET W) 55\ BT/ 38.3 1F

3. EQUIPMENT LIST #4175 5

Name of equipment /Model

WA BRI S

Battery charging and discharging system
FAL T 70 R R G

Altitude Simulation Testing Machine
PN (AR e ]

High Fast Temperature&Humidity Chamber
PRI I AL AH

Vibration Testing Machine
BRI

Shock Testing Machine

Bt di &

Short Circuit Testing Machine

A ane N

Battery Internal resistance

F, 7t Py BE A

Impact testing machine

R

DC Power Supply

ER/ ek

Electronic loading

L

Multimeter

AR S

Electronic Balance

BT

Data Acquisition/Swith Unit

I sRAL

4. ENVIRONMENTAL CONDITIONS OF THE TEST 3 &1t

Temperature R.H
s 2045) °C . 25~75) %RH
b (20£5) MR (25-75)
FN=ZEENRBERAR AB-AB-004-a
fhik: FERARNTELEMBEHERHRH XK E2SEHmE=ZT I XA 401, 402 »\ Hotline
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5. TEST ITEM AND CONCLUSION i1 H 2 4516

ITEM SAMPLE NUMBER STANDARD CONCLUSION
T H FE g AT FRHE A7
T1 Altitude simulation & EERE MR, R AL
A E G5
T2 Thermal test #ulli FRUEFMEY 28\ 18
. B TR 38.3 Fiknifk
T3 Vibration #&3) C1~C5, C6~C10 PR
\ The sample has
T4 Shock .
i f/TR/SGé AC.10/1 passed the items
T5 External short circuit #h #5565 % ev. of UN "Manual of
Tests and
T6 Impact f#iifi C11~C15, C16~C20 Criteria” Eighth
revised edition
T7 Overcharge i 5 78 H N.A. ST/SGIAC.10/11/
- Rev.8/Subsection
T8 Forced discharge 5 il i . C21~C30, C31~C40 38.3
IE‘EEU% Notes:
DR AN T CH S 3 5 4 70 RS 1 itk
C1-C5 ) .
Cells at first cycle in fully charged states
C6-C10 9 25 A7 I 50 4 78 HUIRAS I HL
Cells after 25 cycles ending in fully charged states
C11-C15 N —ANFER R G 50% 15 THE R A SR AS 1 HL
Cells at first cycle at 50% of the design rated capacity
N 25 AN TR F S 50% AT 25wtk AS 1 it
C16-C20 . .
Cells after 25 cycle at 50% of the design rated capacity
AN TR A S 5 A ORUIRES (1 Bt
C21-C30 ) . .
Cells at first cycle in fully discharged states
C31-C40 9 25 AN Fa OB A IS 58 A TBORRES 1 L
Cells after 25 cycles ending in fully discharged states
FYR S NRHERAS AB-AB-004-a
ik TERARNITELRMBEFERHHEXYNRE2S FHRE=ZT U XA#% 401, 402 »\ Hotline
F1%:(86) 755-26066126 BR4#H: service@anbotek.com = 400-003-0500
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6. TEST METHOD il 572

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-M2) / M1x100

Where M1 is the mass before the test and Mz is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.

/NI F gt B L T A2 AT IR T.1 %8 T.5. X568 T.6 Fl T.8 RifdiFH A 53 AMaAE Ik 1y e ity sl i
H. W4 T.7 TR EAAERRE T.1 & T.5 PR RARSIA AT, DA 70 55 f i s
et

J A R i) AU AT R T A

JRESK(%)= (M1-Mz2)/M1 *100
A My BRI E, Me 2RI E. W ESA AR TRIPIEE, BN R ERR.

Mass M of cell or battery Mass loss limit

LIt B FE B 2E T B M o B4 R PR A
M<1g 0.5%
1gsM<75g 0.2%
M>75g 0.1%

Test T.1 Altitude simulation

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature (20 = 5°C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

WG T.1 S A
BRI FL AT R ZE R AE T )56 T EIR T 11.6 TR FE (2015°C) FAFIZE 2> 6 /M.
WMRTER. TR TR TCHERFITEE K, IF B A MRS At el b 2 78 15050 5 (1 T 6 L
AT HAEATIX — I3 BT L ) 90%,  FR AT i B A Arix — 25K . A ORHLRINESRAE H T 58 4
JRCFEPR 2 P 6 L b A PRV 2

Test T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 + 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

I T.2 HE R

T R AN PR 2 R S 7 TCI0IR BE 4 T 7242°C (AR NI /D> 6 /NI, BedE PR AR e B AR T -
40+2°C MM AR A 6 /NI o P o iR B2 2 ) P S KN R TR) By 30 J el HBAR 7 AT,
SER 10 IR, AR TR S B AEFR BT IR B (2025°C) RAFI 24 /M o T R AL Lt AT LB 2,
B o T R R U PRI TR 220 R g 12 /N

RI=ERENRBERAR AB-AB-004-a
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WRITCEIR T KRR ERERATCE K, IF HARAS R rit s it 4 AR 6 5 (T i L
AT HAEBATIX — G AT HU Y 90%,  HEt A I IR A1 — 20K . A GRS ERAE] T 584
TBCHPR 5 B FEL b AT FL e 4

Test T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.
This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting positions of the cell. One of the directions of vibration must be perpendicular to the terminal
face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is
then maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire during the test and after the test and if the open circuit voltage of each test cell or
battery directly after testing in its third perpendicular mounting position is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

W6 T.3 #R3h

RV AT R K W TR & (H S B BEAS BRI i AL B T ABUA REHER AR 1IR3 . IRBNSL
IESZIETE, REURSR A 7 #7220 200 2%, FERIR] 7 522, B8N 15 4rdh. X —4REh IR0 =
AR L3 LA RS 22y LR — 7 I R AT 12 IR, FEOET 3 /N e — MRS b 20 v T
Ho

PEX BT, AR 12 Trof bR b CRIBF/NR ) , FIXF 12 T3 &
SR AR OB A AN

YRRV A . N 7 BRZETTAR, CREF 1 gn FOBOKIIEEE, ELEIPFRILE] 18 Hizk. REHIRIE
TRHFIE 0.8 22K (RUZHS 1.6 2=2K) |, FFMIINSAR BRI B INEEIEH] 8 gn JHFHLIN 50 Hizk) « K
KM BECRFFLE 8 gn ELEISIZEHY N E) 200 2% .

PRI AL A7 SR2ETTAR, TREF 1 gn BOBCRINEREE, BLRHZEIAE] 18 #i2Z. RIS RHRIE (RIF1E
0.8 2K CEMTHE 1.6 ZK) FFM AN BB AN R 2 gn FRLN 25 Hf2E) o R R EE
TRIFLE 2 gn ELEISZIY INE) 200 H2% .

WSRAREE ARG S ToB e ToHE R oA, omEATekE K, I AR i b e e i 4 7E 28
=AM 2 TT B RS 5 ST R AS A TR AN TAEE TR — B AT R 90%, FRtAT R ZH
BIFRF & AR IR o A7 9% HL e AR ANIE F T 58 A T RS 5 e v R LV 4

Test T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of
6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of
the battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

RI=ERENRBERAR AB-AB-004-a
fhik: FERARNTELEMBEHERHRH XK E2SEHmE=ZT I XA 401, 402 »\ Hotline
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N Minimum peak acceleration Pulse duration
Battery ri B T Pk 5 ]
150 gn or result of formula
150 gn LA I
Small ba@teries 100850 6 ms
/N H R AH Acceleration JH# & (gn)= \/(—E’j 6 =
mass Jii & *

whichever is smaller B g 7 /b#
50 gnor result of formula

50 gn A NI
Large batteries 30000 11 ms
KT H b AH Acceleration JI# & (gn)= [—E’j 11 =
mass Jii & *

whichever is smaller B {8 &5 /0%

* Mass is expressed in kilograms J5i & 847 5 T 50

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

R T.4 phil;

8 FEL LR E s ZE ) R S A R T AR IR L b, SRS AT F I ) T e T

AN HS A 32 B ORI E 150 gn FHBKIHHRFEEIN (0] 6 Z2AP IR X Pt . A, KRB HIBAIZ %
BRI 50 gn AR HESER 0] 11 228012 IE 52 3 it

BN I ZRZR 32 1 TE 52 et R s ROl 2 B e T Ay AL ) o o /N2 P A PR B HRp 2 T ) 6 =
B, RASHIBLE kR 2L (8] 11 28, DA E AT T 5 Gl i) e MG R B fe R Ik B

TS PR B L ZH 20 = AN A L ) P B P 4 22 e T A ) TEAR T IR 4852 =Ry, BEETE R
WITmZ sz =k, SLE% 18 .

WMRTER. TR TR, TCHERFITEE K, IF A MRS At el b 2 78 1050 5 (1 T 6 L
AT HAEHATIX— IS BT HUE ) 90%, HIbA R EIFF Gix — 2K . A RHEMZERAEH T %4
TR e FR AT A . .

Test T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

5 T.5 AR

XFTAHR BB AL, RO — BB EE R[], A8 AR Feill & iR BEIA B S RS E iR B 57+4°C,
X B a] A AT B T FEb B R B ZH PR DR/ N T, R T I AN SRR TR] SN PALVFAS A sk inJeikidh AT
ERHVEAL, DU NR VAN /N R Rt 2 P e R T () N2 2220 € /NI, DR b AR KR i s 2 ) i IS ) 1 2
12 i, AR, FEhER VAL N E 57+4°C N2 AN EFE/N T 0.1 WU JE% 26 14

RI=ERENRBERAR AB-AB-004-a
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TX—H % A A S AE F BRI ZH A SR IRLRE (R 3] 57+4°C Ja kSR 2/ 1 /e, BRAE KA B 20 (150
T AMSE IR R A 18 T I A e e LTI Y 0 2 — IR ORI T %A

LI A B 1 BN 25 /0 AH 24 TR B L

RSN TE A 170°C, I BAERK IR Aoills a6 /N N TEAfiA . ERER, Jolk, Hiit
AL AL R AT B A TR

Test T.6 Impact / Crush

Test procedure - Impact (applicable to cylindrical cells not less than 18 mm in diameter)

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the
centre of the test sample. Each sample is to be subjected to only a single impact.

Test procedure - Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18 mm in diameter)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual
with a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until
the first of the three options below is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

Cells and component cells meet this requirement if their external temperature does not exceed
170°C and there is no disassembly and no fire during the test and within six hours after this test.

e T.6 fEdi/ i

R —E e GEMH T EAANT 18 ZK I BT f i)

URE L B A LV AP I RO SR T B, — R 316 BUANGRANBR R A L oLy, MR ELAE 15.8
ZAK £01 2K, KEZRD6EX, sifibikKmmRN, MoF2KE. BP9l T +01 Tw
AR 61 + 2.5 JEK S Ak vk B AN AR S AL, 8 — AN T I8 BRI L 0f A S [ 7 f /)
(1t B TE B TE I DA o R L UE B TE F T 5 I R KT SRR T 2 90 FEVE T

Bz e, RS 5 PR AT I S RBHE IR O EAE 15.8 22K £ 0.1 KT iR
N . B A 22— .

IR —HE CEMTHALE. 4%, Mm/An M BEARN T 18 KA AT i)

K B L FE TS E PR AT T B, B BEIZETINCR, R 58— %A i BRI RZ)08 1.5
JERIED . FEERrEteT, BEBEHBILLN =i —:

(a) Mihnft &A% 13 T4 +0.78 T-4F 1,

(b) B HEE R REE /D 100 ZAR; 5%

(c) FBARTRIL B JR 4R 5 B 1) 50081 LA L.

—HIEFIRCRIE ). IR TR 100 ZREEL, sl AR H 2/ ik RN 50%, BITT##RRIE ).

PRAE T E AR Pt I M i 5 ) — TR T o L0/ 10 T2 Pt S P ISR T o BT AT BN

It LI 7 R it s
RI=ERENRBERAR AB-AB-004-a
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A BURE R B L A M — BT IRk BURER 4RSI 22 6 /NI o 16 A P 2 ] AR Al Al
B8 A H it B AT

RSN TE A 170°C, I BAERK IR Aoills a6 /N N TEAfiA . ERER, Jolk, Hiit
AL BI R A A THELR

Test T.7 Overcharge
The charge current shall be twice the manufacturer’'s recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’s recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’s recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.
WG T.7 J RS
78 R FEL L A6 202 1 36 PP A VPR B KA 58 78 P PR AT I o 8 ) B /DN LS 20
(a) il i LU0 AY 78 F A AN KT 18 AR, IR R /) P s 7 P Yt A K7 P LS R £ B 22 AR
P B INE
(b il P A 78 L AL KT 18 AR, X6 0 /) Pl s BN A K 7S R RS D 1.2 %
UG BAEINEL T N HEAT,  BEAT IR AN E] Ry 24 /N .
A7 R A RIS AR TP AR S 7 RN, Todgk, RIFFEATIEK .

Test T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

6 T8 i il I

AN A SAE PR BEIR E N 5 12 AR LR A U R IR S A6 PR A T )06 R 4 1 B ORI R AR IR R A T
SRR I H o

W 2 DR/ M P FELREL 87 ey 5 X RV R B, 1 BEAS e B IR . R RV AT
JECRR, TRCRRINTTE] (/N AT HAE BB AR IS R (255 .

JF AL AT 7 A L AR BRI A P NS S 7 RN TR, ToiE ek, RIFFEATIEKR .
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7. TEST PROCEDURE i 2%

Marking 457341

Pretreatment TiigbF

v
v v v v

C1~C5, C6~C10 C11~C15, C16~C20 N.A. C21~C30, C31~C40

v

Altitude simulation
i BEASLAL

v

Thermal test

% v v v
¢ N Overcharge Forced discharge
— Impact RLEEFE S
Vibration #E3

v

Shock Wk

v

External short circuit
AN %

¢ v v v

'

Analysis AL B
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8. DATA M %
T.1 Altitude simulation = A1

Pre-test Il A Atfter test ik 5 Mass | Residual

Sa|\r‘]z’?le Mass Voltage Mass Voltage | sz QS}; # ,j@ugé(%/ £ RZ:S Eﬁlts
RFESS | me | s | ER | BE | g | o) -

C1 29.668¢ 4.16V 29.659¢ 4.15V 0.03 99.76 Pass iEid

Cc2 29.571g 4.16V 29.570g 4.14V 0.00 99.52 Pass iHid

C3 29.584g 4.16V 29.582g 4.15V 0.01 99.76 Pass i

C4 29.601g 4.16V 29.595¢ 4.14V 0.02 99.52 Pass @it

C5 29.652¢ 4.16V 29.645¢ 4.16V 0.02 100.00 Pass @it

C6 29.630g 4.16V 29.611g 4.16V 0.06 100.00 Pass iHid

Cc7 29.651g 4.16V 29.633g 4.15V 0.06 99.76 Pass EiT

C8 29.578g 4.16V 29.578g 4.14V 0.00 99.52 Pass @it

C9 29.577g 4.16V 29.564g 4.15V 0.04 99.76 Pass @it

C10 29.624g 4.16V 29.606g 4.15V 0.06 99.76 Pass i
Requirements Z3K:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. The open circuit
voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior to
this procedure M J5, FEMGEBIR. LHA. TOMRAE. THRFLIE X . It H &AL b E b4/
G5 BT i AN T HAE AT X — 108 AT F S /) 90%

T.2 Thermal test F izt

Sample Pre-test XA After test Ml iR J5 Mass | Residual
S E 0 = Mass Voltage Mass Voltage ﬁlaosf 1 “,%C%/ in Réeis ults
s [ b [ [ b [ J\i/g i1 IJ/(;/O) s 4

C1 29.659g 4.15V 29.638g 4.07V 0.07 98.07 Pass iHid

Cc2 29.570g 4.14V 29.552¢ 4.10V 0.06 99.03 Pass iHid

C3 29.582g 4.15V 29.547g 4.07vV 0.12 98.07 Pass i#it

C4 29.595¢ 4.14V 29.577g 4.08V 0.06 98.55 Pass it

C5 29.645¢ 4.16V 29.611g 4.11V 0.11 98.80 Pass iHid

Cé6 29.611g 4.16V 29.576¢ 4.10V 0.12 98.56 Pass iHid

Cc7 29.633g 4.15V 29.633g 4.07V 0.00 98.07 Pass il

C8 29.578g 4.14V 29.577g 4.07vV 0.00 98.31 Pass it

C9 29.564g 4.15V 29.555¢ 4.10V 0.03 98.80 Pass iHid

C10 29.6069 4.15V 29.577g 4.09V 0.10 98.55 Pass iHid
Requirements ZiK:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. The open circuit
voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior to
this procedure. M5, #EMGIETN L. oA, TCRRMICE K. I HAAMRE B e Bib 27
I T % AT AR AT IX — A6 A FUE ) 90%.
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roduct Safety .
Wtgns:  1815C40341712701 % 12 7 4t 16 W
T.3 Vibration #)
Sample Pre-test Wl AT After test JIiat 5 Mass | Residual
S EI o o Mass Voltage Mass Voltage EQSE P ,h,%c%/ i RQe:I:S ults
(e e TR o I e I J\%/g il /II\J/(;A)) It ]
C1 29.638¢ 4.07V 29.637¢ 4.06V 0.00 99.75 Pass @it
C2 29.552¢ 4.10V 29.545¢ 4.07V 0.02 99.27 Pass iEid
C3 29.547g 4.07V 29.5449 4.05V 0.01 99.51 Pass ifiid
C4 29.577g 4.08V 29.574g 4.06V 0.01 99.51 Pass ifiid
C5 29.611g 4.11V 29.590g 4.11V 0.07 100.00 Pass @it
C6 29.576¢ 4.10V 29.572¢ 4.09V 0.01 99.76 Pass Bt
C7 29.633g 4.07V 29.631g 4.06V 0.01 99.75 Pass @it
C8 29.577g 4.07V 29.556g 4.05V 0.07 99.51 Pass @it
C9 29.555¢g 4.10V 29.541g 4.10V 0.05 100.00 Pass @it
C10 29.577g 4.09V 29.576g 4.08V 0.00 99.76 Pass @it
Requirements Zi3K:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. The open circuit
voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior to
this procedure. i), FEMICEBIR. LHER. oA, CBRFICE K. I H AN it el b 2 78
IS BT AN T AR AT X — 1 B8 A FB R 1 90%.

T.4 Shock
Sample Pre-test Jli iy After test Il )5 Mass | Residual
; E (Z' =] Mass Voltage Mass Voltage ﬁlﬁosg 1 jﬂ%c%/ £ Rgef ults
FE i dm s [ T e T J\i/g i /(;/0) D &

C1 29.637g 4.06V 29.614g 4.04v 0.08 99.51 Pass il

Cc2 29.545¢g 4.07V 29.539g 4.06V 0.02 99.75 Pass i

C3 29.544q 4.05V 29.531g 4.05V 0.04 100.00 Pass il

Cc4 29.574qg 4.06V 29.563g 4.06V 0.04 100.00 Pass i

C5 29.590g 4.11V 29.581g 4.10V 0.03 99.76 Pass i

C6 29.572g 4.09V 29.557g 4.07V 0.05 99.51 Pass i

Cc7 29.631g 4.06V 29.622g 4.05V 0.03 99.75 Pass ifid

C8 29.556¢ 4.05V 29.547g 4.04v 0.03 99.75 Pass i

C9 29.541g 4.10V 29.530g 4.09V 0.04 99.76 Pass iHid

C10 29.576g 4.08V 29.565¢g 4.08V 0.04 100.00 Pass iHid
Requirements Z3R:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. The open circuit
voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior to
this procedure. MA/5, FEMGETN L. oA, TCRERMICE K. I AR B e iib 27
B8 5 T F AN T HAEREAT I — 16 A FEE 9 90%.
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i : 1815C40341712701 4 13 0 3k 16 1T

T.5 External short circuit 745 1%

Sample No. Max. surface temperature (°C) Results
FEMgi T 18I ¢ e il B2 RPN

C1 74.7 Pass j@id

c2 98.7 Pass @it

C3 99.3 Pass ifiid

C4 87.9 Pass ifid

C5 83.2 Pass ifiid

C6 79.3 Pass @it

Cc7 91.2 Pass @it

(of:} 92.8 Pass ifiid

C9 93.7 Pass iHid

C10 81.4 Pass iHid
Requirements Zi3K:
Test sample exteral temperature does not exceed 170 °C and there is no disassembly, no rupture
and no fire during the test and within six hours after the test. liFE 5 I E AT 170°C, ik
H5IAE 6 /NSO A, G, oK.

T.6 Impact $# i;

Sample No. Max. surface temperature (°C) Results
FE g 5 R e e I ESE

C11 121.9 Pass it

C12 105.5 Pass @it

C13 110.9 Pass it

Ci4 103.0 Pass ifiid

C15 119.0 Pass ifiid

C16 118.2 Pass jd@id

C17 114.8 Pass jdidt

C18 101.3 Pass j@id

C19 113.1 Pass jdid

C20 104.2 Pass jdid
Requirements Zi3K:
Test sample exteral temperature does not exceed 170 °C and there is no disassembly, no rupture
and no fire during the test and within six hours after the test. JlikE & & MR E A 170°C, Mt
H5RJE 6 /NN A TSR TR, kK.
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Prod Saf .
(e etasihy B, 1815C40341712701 % 14 71 3t 16 T

T.8 Forced discharge 7 ] Jit H,

Sample No. Results
FEMgi T PN

c21 Pass it
C22 Pass it
C23 Pass i
c24 Pass it
C25 Pass i
C26 Pass it
c2r Pass it
C28 Pass it
C29 Pass ifiid
C30 Pass il
C31 Pass i
C32 Pass i
C33 Pass il
C34 Pass i
C35 Pass i
C36 Pass i
C37 Pass ifiif
C38 Pass ifiif
C39 Pass ifiif
C40 Pass ifiif

Requirements Z3K:

There is no disassembly and no fire during the test and within seven days after the test.#f i 7£ 3 H Al

MRS 7 RINTogR. oK.
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9. PHOTOS OF THE SAMPLE ¥ /5 8 A

Cell HL:E:

Photo 1 & f 1

Page 15 of 16
% 15 7 3k 16 It

Photo 2 B 2

Photo 3 K F 3
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DECLARATION

7= B

1. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address: 401, 402, Building A, Hourui No.3 Industrial Zone, No.2 Kaicheng Road,
Hourui Community, Hangcheng Street, Baoan District, Shenzhen, Guangdong,
China.

DA S PRI AR B 3 A PR ]
Hudik: TR RN 5 2 XA AT I S B AL X LR 275 5 B 28 = L IX ABR401. 402

2. This report shall not be revised and deleted.
AR AN BB ORI R o

3. The test results presented in this report are only relevant to the test sample.
AA s I e 45 A g e i A %

4. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.
AAR G AEAR LRI 22 A I e 43 A IR 7] i Yl s 00 T ANREFT 848, T2 M.

5. This report shall not be copied partly without the written approval of Shenzhen
Anbotek Compliance Laboratory Limited.

BRARA BRG], 75 MR 22 A I e 43 A7 PR 2 =) S i it v A 1 o A58 3 SR Al o

-- End of report --
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